ENVIRONMENTAL IMPACT

ASSESSMENT FOR
PROPOSED BAMBOO MARKET PULP
MILL IN FRIENDSHIP, WESTMORELAND

DRAFT FINAL
Report Version:  Draft Final EIA Report

Date: 12.12.2022

Prepared by:

Everything Environmental
Since 1991

Prepared for: Bamboo Bioproducts Limited
Third floor, 8 Lady Musgrave Road
Kingston 5, Jamaica




PROPRIETARY RESTRICTION NOTICE

This document contains information proprietary to Environmental Solutions Ltd. and shall not be reproduced or
transferred to other documents, or disclosed to others, or used for any purpose other than that for which it is
furnished without the prior written permission of Environmental Solutions Limited.

All rights reserved. Environmental Solutions Ltd. ©
[...]
Bamboo ch handiling | C°°k/"8 [Screening| Washing | %6 0 Products:
amboo chips + = market pul
P Pulp drying | Chemical and energy RyP

Bleaching

{(market pulp) recovery system

|Bleaching chem.| Auxiliary |Waste watar| Wasta
preparation boiler treatment | handling

—| By-products

olse « Electricity
« Steam
:,'zzﬂ?, \ + NO,, 503, CO, CO;, dust
air and Energy L = Malodorous reduced sulphur
water Air emissions || compounds (TRS), e.g. methyl
mercaptan, dimethyl sulphide,
hydrogen sulphide
« VOO
= Boller ashes
» Dregs, lime mud ¥ -
« Sand and stones Waste water = Organic substances (COD, BEOD)

= Primary and biosludge

r
« Cleaning and mixed office : L » Nitragen, phosphorus
waste | Solid waste * Suspended solids
+ Metals, salts

+ Small amounts of hazardous waste
« Other » Coloured substances

Figure 4-18: Typical Inputs and Outputs of a Kraft Pulp Mill modified for this Project (Source: Adapted from:
European BAT Guidelines, 2015)

Environmental Solutions Ltd. 82



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

The predicted performances (quality parameters) of the different departments are an indication to what can
become guarantees at a later stage. Final designs have not yet been developed and as such, the quality
performances outlined below are still being refined. More detailed information on the quality parameters can be
found in Appendix H. The next Sections (4.6—4.11) will describe certain factors that must be considered before
assessing the environmental and social impacts and for licensing and permitting purposes.

4.6 WATER SUPPLY AND CONSUMPTION

The net freshwater requirement for the proposed Project will be 20m3 per tonne of production (5,284 US gallons).
No water abstraction system (surface or groundwater) currently exists at the proposed site. Water for the mill will
primarily be extracted from the Cabarita River at the intake location seen in Figure 4-15. There is a potential to
drill, extract and use groundwater for the recovery boiler, however, this option has not been finalised. BBP will
apply for all the requisite licences once the plans have been finalised.

According to the European BAT Guidelines, water quality requirements for pulp mills vary based on the use,
product quality and production processes employed. The main impurities of the raw water that need to be
removed, if present, are:

i. Colour — natural brownish or yellowish colour;

i. Turbidity — small particles of suspended organic and inorganic substances;
iii. Hardness — dissolved calcium and magnesium salts; and
iv. Iron and manganese.

Processes that could occur during treatment, once licences are approved include:

=  Filtration to remove sediments and suspended solids;

= Reverse osmosis to create potable water, where needed, for administrative services and other areas
linked to the investment;

= Treating water if abstracted from a drilled well.

BBP will provide additional information about the proposed water extraction and treatment, including the
equipment.

4.7 WASTEWATER TREATMENT FACILITY

The proposed Project will require the construction of a wastewater treatment facility seen in Figure 4-15. The
facility will have a capacity to treat 20m? of trade effluent per tonne production and will provide a tertiary level of
treatment. The JAD2001 coordinates for the planned location of the single mill WWTP discharge point to the
Cabarita River will be: 633696.2, 682690.31 (Figure 4-19).

Environmental Solutions Ltd. 83



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

Bamboo Bio Products :

Friendship Mill Site ~  BBP Treated Wastewater planned discharge point to Cabarita River
Proposed treated wastewater discharge point to Cabarita River ¥ 7 Mill Site Boundary

Coordinates: 18.292161, -78.100038 o

planned discharge point.to Cabarita River

A
N|
900 m |
Figure 4-19: Proposed outlet for the WWTP (Source: BBP, 2022)

The treated wastewater discharge will be tailored to conform with the European BAT Guidelines for Kraft pulp
mills. These are effluent flows of <18 m3/ADt and COD in effluent <30 kg COD/ADt. Additionally, BBP will comply
with the NEPA Trade Effluent Standards and IFC Effluent Guidelines for Pulp and Paper Facilities—Fibre
Preparation, Non-Wood (see Appendix E).

The Bamboo Bioproducts (BBP) market pulp mill planned for construction will use a standard, modern form of the
well-established bleached Kraft pulping process to create its product, namely: Bleached Bamboo Sustainable Kraft
(BBSK) Pulp. The manufacturing process design features maximum practicable internal recycling to minimise the
process wastewater flow to be treated by a state-of-the-art dedicated Wastewater Treatment Plant (WWTP). In
addition to the application of AMT (Accepted Modern Technology) and BPEM (Best Practice Environmental
Management) principles, BAT (Best Available Technology) will be applied throughout the manufacturing process
and the WWTP operations.

The WWTP is designed to produce effluent which complies with all NEPA standards for the discharge of trade
effluent, as well as related standards from the International Finance Corporation (IFC), and the European Union
(EU). More information on the WWTP being designed for the mill is found in Appendix I.

The core business of BBP is the production of high value BBSK market pulp for export from Jamaica to primarily
Europe and North America. However, BBP recognises that wastewater treatment is not a core business or
competence of BBP. Therefore, BBP intends to contract or partner with a recognised water industry specialist
having the necessary competence, experience, and support structure to properly design, build, maintain and
operate the WWTP at the mill under long-term contract to BBP. The WWTP partner selected by BBP is SUEZ.

Environmental Solutions Ltd. 84



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

SUEZ as a Build-Own-Operate (BOO) Partner to BBP

SUEZ offers long-term, full-service contracts with Build-Own-Operate (BOO) contracts, designed to allow SUEZ to
assist BBP with all key water operations. SUEZ makes a life cycle commitment to ensure that the required quantity
and quality of product water is delivered. SUEZ provides this assurance by drawing on deep expertise and reliability
as a manufacturer of equipment and chemical technologies used in hundreds of SUEZ BOO projects globally. With
flexible durations and robust proven technologies, SUEZ ensures that the quantity and quality of water needed is
safely and reliably delivered. A SUEZ BOO also provides customers with additional assurance. If for some reason
the BOO Partner is not able to deliver the results needed, SUEZ will use the world’s largest mobile fleet to ensure
contract compliance.

SUEZ currently owns and operates hundreds of industrial and municipal plants processing more than 60,000 m3/hr
[(360 millions of gallons per day (MGD)] of water or wastewater around the world, including Jamaica. Focused on
the power/steam generation, refining, chemical processing, steel, microelectronics, desalination, and pulp and
paper industries, SUEZ provides operations and maintenance services for customers with water processing needs
ranging from 10 to 20,000 m3/hr (44—88,000 GPM).

SUEZ also has the ability to process water from nearly any source, including rivers, boreholes/wells, lakes, and
industrial processes. SUEZ treats these water sources to produce water for boiler feed, semi-conductor
manufacture, food process, drinking purposes, industrial processes, and other applications.

SUEZ employs numerous field service representatives (FSRs) globally. These hands-on technical experts provide
local service and support. SUEZ can provide a dedicated service technician at every customer site as part of the
commitment to exceed the highest EHS standards and oversee a successful worry-free operation.

Mill Design Principles in relation to WWTP

In relation to wastewater from the process operations entering the WWTP, the BBP mill process design
incorporates the following best practice principles for Kraft pulp mills:
e Systems for collection and recycling of accidental discharges of spills from the process water;
e Sufficient and balanced volumes of pulp storage, broke storage!” and white water storage tanks to avoid
or reduce processed water discharges;
e Recycling of wastewater, with simultaneous recovery of fibres;
e Separation of contaminated and non-contaminated (clean) wastewaters with collection and reuse of clean
non-contact cooling waters and sealing waters;
e Oxygen delignification ahead of the bleach plant;
e Efficient washing of the pulp ahead of bleaching;
e Use of elemental chlorine free (ECF) bleaching or total chlorine free (TCF) bleaching;
e Maximisation of knot removal;
e Collection and recycling of spent cooking liquor spills;
e Stripping and reuse of evaporation and digester condensates.

17 “Broke” is the standard pulp and paper industry term used to describe ‘scrap’ or sub-standard production. All broke (i.e. all sub-standard
production) is repulped (using only water) and 100% recycled and reprocessed in the mill.

Environmental Solutions Ltd. 85



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

4.7.1 WWTP PROCESS DESCRIPTION

The BBP pulp mill site at Friendship will be based on strict segregation of all three (3) fundamental wastewater
sources:

i. Trade effluent/processed wastewater (including from all bunded areas where any spillage may occur) will
be collected from all process units ‘islands’ and piped directly to a dedicated wastewater treatment plant
at the lower elevation of the site, thus enabling gravity drainage;

ii. Sanitary (grey and black) water from site facilities (offices, washrooms, canteen, etc.) will be piped through
a dedicated system to a modern modular sewage treatment unit specified and designed to meet all NEPA
discharge requirements. Treated water will be discharged to the Cabarita River;

iii. Rain/storm water will be collected via a dedicated system of channels, gullies and pipes, incorporating oil
and grease traps where necessary, and collected in an equalisation/surge pond or tank. Some rainwater
will be pumped back to the mill process fresh water supply to supplement river and ground water supplies.
Surplus rainwater will flow into the Cabarita River.

All three types of wastewater will be fully treated before any is discharged to the Cabarita River.

4.7.1.1 Trade Effluent Process Description

In order to employ BAT and meet NEPA, EU and IFC discharge standards for treated wastewater, the BBP WWTP
designed and operated by SUEZ will feature three (3) stages of treatment. The process that will be utilised was
determined based on assessments conducted by the design engineers. The process features are:

i. All processed wastewater streams will be completely segregated from the dedicated site’s sanitary (grey
and black) water system and the separate rain/storm water system;

ii. Process wastewater streams flow by gravity to an equalisation tank with suitable retention capacity to allow
a significant reduction in flow and composition variability as well as pH and temperature ahead of Stage | of
the treatment system;

iii. Stage | treatment comprises a clarifier using either sedimentation-flocculation or dissolved air flotation
(DAF) to separate suspended matter (primarily cellulose fibres and fines) and return them to the pulp mill
for reprocessing. This reduces initial total suspended solids (TSS) loading and recovers useful fibre. Clarified
water is pumped to Stage Il:

iv. Stage Il is an activated sludge aeration tank in which activated sludge from Stage Ill is recirculated back to
initiate aerobic processes;

v. Stage lll is a Membrane Bio Reactor (MBR) based on SUEZ LEAPmbr ZeeWeed technology. Sludge from the
MBR will be recirculated to Stage Il, with surplus sludge being dewatered by a belt press. The primary
purpose of this technology is to simultaneously reduce TSS, biochemical oxygen demand (BOD), and
chemical oxygen demand (COD) levels down to the required standards;

vi. Clean wastewater will be discharged back to the Cabarita River via a break tank in which continuous quality
monitoring and recording will take place.

The processes for treating the process wastewater are represented in Figure 4-20.

Environmental Solutions Ltd. 86



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

v

Waste Water from

Pulp Mill Processes Pulp Mill Processes

Equalisation Tank

Clarifier Dewatering

Return Activated Sludge
Aegration b E——

Waste Activated Sludge

L J

Membrane Bio Reactor
Dewatered Cake

II-I"!'l'llll'lIIIIIIIIlllllll.l-l-ll-l-l-l-l-lIllIl-l'IlIlIlll*

Future Potential
Membrane Filtration LLEL Break Tank
Stage IV

Discharge to NEPA
standards

|

Cabarita Ri

arita Var

ARARA

Figure 4-20: BBP WWTP Schematic (Source: BBP, 2022)

The key treatment technology of the BBP WWTP process is the Membrane Bio Reactor (MBR) as seen in the last
stage of Figure 4-20. The ZeeWeed MBR system comprises two major functions: a biological reactor; and an
ultrafiltration system which separates biological solids from the final effluent. Microorganisms such as faecal
coliform and other pathogenic organisms will be removed in the MBR. Its reinforced hollow-fibre membranes and
unique design achieve superior effluent quality while reducing energy consumption with an increasing membrane
lifespan (Figure 4-21). Advanced COD, colour and lignin removal are be achieved by the addition of inorganic and
organic Suez coagulants. More information on the system can be found in Appendix I.

Environmental Solutions Ltd. 87



Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

— Increased Surface Area
ZeeWeed Module

Simplified Aeration Piping

Mo Air Cycling Valves
e e
e i
h—-‘h‘_'—ﬁu____
e

Optimized Tank Design

Increased ZeeWeed
Productivity

Lower Energy LEAP
Aeration Technology

Reduced Blower Size

Figure 4-21: ZeeWeed MBR Cassette to be used at the pulp mill.*3

The type of WWTP plant that will be supplied by SUEZ is a Z-MOD* S (AG) packaged plants. Features provided in
the base system of the WWTP include:

o ZeeWeed* 500 reinforced ultrafiltration membranes produce superior effluent quality while operating in a
high solid wastewater environment
e Complete systems incorporate screening, biological equipment, filtration equipment, and disinfection

e Epoxy coated carbon steel tank with anoxic chamber with mixing, aerobic chamber with diffusers and
membrane chambers

18 LEAPmbr ZeeWeed reference video: https://www.youtube.com/watch?v=Qy5dmgFwufQ

Environmental Solutions Ltd. 88


https://www.youtube.com/watch?v=Qy5dmgFwufQ

Report: DRAFT FINAL— Environmental Impact Assessment for the Proposed Bamboo Market Pulp Mill in Friendship,
Westmoreland

e Aeration blowers, permeate pumps, back pulse pumps, back pulse tank, control panel, recirculation pump,
GE Fanuc PLC, and HMI interface mounted on the equipment skid
e Plant start-up and operator training

Table 4-1 below shows the data sheet for the water treatment system being designed for the Pulp Mill.

Table 4-1: Data sheet for the Z-MOD 5S4 System of the Water Treatment Solution SUEZ is designing for use at
the Pulp Mill

Value Unit

Design Flow Rates

Average Flow 20,000 gpd
Peak Flow 40,000 gpd
Permeate Discharge Design
Design Flow Rate 15 gpm
Max TDH Required 6.7 psig
Available TDH 22 psig
Discharge Pressure 15.3 psig
Standard Equipment
Blowers for Process & Membrane Aeration 2
Aerobic Diffusers 1 Lot
Anoxic Mixing 1 Lot
Membrane Modules 4
Recirculation Pumps 2
Permeate Pumps 2
Backpulse Pumps 2
Backpulse Tank 1